22. PARTS LIST

— (1) TOP ASSY FZR DX

— (2)FzR-1000
ASSY ROLLING BASE

— (@5 FZR-1100
ASSY MONITOR BOX L
— (28) FZR-1280

ASSY SW PLATE L

— (29 FZR-1290

ASSY SW PLATE R

ASSY COINCHUTE TOWER

— (33 FZR-1460
METER UNIT

— (34) FZR-3800
ASSY FLOOR FRONT

— (85 FZR-3820
ASSY FLOOR R

— (36) FZR-3840
ASSY FLOOR L

— (37) FZR-3860
ASSY FLOOR REAR

— (38) FZR-3900
ASSY ROOF FRAME

—(39) FZR-3950
ASSY LIGHT BOX LOWER

—(30) FZR-1400 L@

ASSY SUB MONITOR BOX

FZR-6003
ASSY WIRE MONITOR BOX DC

FZR-1450
SW UNIT

VOF-0460
CARD UNIT TWIN R

— 181 —

FZR-1050 (5)FzR-1230
AC UNIT 4‘: STEERING VR UNIT
FZR-1200 FZR-1240
ASSY MONITOR STAND ASSY STEERING MOTOR
FZR-2000 SPG-2200
ASSY COCKPIT ASSY ACCEL&BRAKE
FZR-2100
ASSY SEAT
— (10) FZR-2500
ASSY STEERING
FZR-3000 FZR-3100
ASSY PILLAR BASE ASSY SUBCABI BASE
(19 FZR-3050 — (13 FzR-3101
ROLL VR UNIT BASE
— (20) FZR-4000 — (19 FzR-3200
ASSY MAIN BD ASSY ROLLING MECHA
FZR-4100 FZR-3250
ASSY XFMR ASSY ROLLING MOTOR
FZR-4200 L (16) STR-1070
ASSY AUDIO AMP FAN UNIT
FZR-4300 — (17 FzR-6001
ASSY 110 BD ASSY WIRE BASE DC
— (24 FZR-4400 L (18 FZR-6002
ASSY HUB ASSY WIRE BASE AC
FZR-1150X



(1) TOP ASSY FZR DX (D-1/3)

&

SECTION X-X

OB
—
\
OB

@-bé’@

SEE B

?
m:\°°

20 ¢

6 \ Hel |
B 7
T

m




(1) TOP ASSY FZR DX

ITEM NO.

O 00O Ul W+

PART NO.

FZR-1000
FZR-1100
FZR-1280
FZR-1290
FZR-1400
FZR-1460
FZR-3800
FZR-3820
FZR-3840
FZR-3860
FZR-3900
FZR-3950
FZR-0005
FZR-0006
FZR-0007
FZR-0008
FZR-0009
FZR-0010
FZR-0011
FZR-0013
FZR-0018
FZR-0019
FZR-0021-01
FZR-0022-01
253-5366
421-8479-01
JEY-0005
SGM-4531
421-11416
CKT-0015
440-WS0002XEG
440-CS0140-JP
440-WS0033XEG
440-WS0141-EG
440-WS0142-EG
440-WS0012XEG
440-CS0276-EG
440-CS0277-EG
440-CS0278-EG
440-CS0279-EG
440-CS0280-EG
440-WS0275-EG
FZR-0024
421-11700-01
FZR-1296-01
SLC-0006

(D-2/3)

DESCRIPTION NOTE

ASSY ROLLING BASE

ASSY MONITOR BOX

ASSY SW PLATE L

ASSY SW PLATE R

ASSY COINCHUTE TOWER
METER UNIT

ASSY FLOOR FRONT

ASSY FLOOR R

ASSY FLOOR L

ASSY FLOOR REAR

ASSY ROOF FRAME

ASSY LIGHT BOX LOWER
FRONT LID

REAR SIDE COVER L

REAR SIDE COVER R

LIGHT BOX PLATE UPPER
LIGHT BOX PLATE LOWER
TOWER HOLDER

TOWER BASE

POP

FRONT SIDE COVER L

FRONT SIDE COVER R

STICKER CARD SLOT FZR A ENG
STICKER CARD SLOT FZR B ENG
CASH BOX

STICKER INSTR SUNLIGHT ENG
DENOMI PLATE

POLY COVER 1000 x 2400 x 2000
STICKER CAUTION FORK
STICKER CARD STOCKER
STICKER W POWER OFF ENG
STICKER C GEAR

STICKER W BD POWER OFF ENG
STICKER W HIGH TEMP S ENG
STICKER W POWER OFF S ENG
STICKER W HIGH TEMP ENG
STICKER C PLAYER RESTRICTIONS
STICKER C EPILEPSY 35 ENG
STICKER C BAGGAGE ENG
STICKER C KEEP OUT ENG
STICKER C NOT APPROACH ENG
STICKER W PINCH ENG
STICKER CAUTION REAR
STICKER BELT SIGN ENG
STICKER MEMORY CARD INST ENG
FLAT WASHER 84-25 x 2

— 183 —



(1) TOP ASSY FZR DX

ITEM NO.

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217

401
402

403
404
405
406
407

408
409
410
411
412
413
414
415

417
418
419

422
423

NN N N N

PART NO.

030-000880-SB
068-852216-0B
000-T00410-0B
050-H00600
060-S00600
068-652016
030-000820-SB
030-000850-SB
000-P00410-W
000-T00408-0B
050-H00800
060-S00800
000-T00408-0C
068-441616-0C
031-000650-0B
008-T00412-0B
068-441616-0B

601-6604-70
220-5484
220-5753
220-5576
SGM-4111Y
514-5036-10000
600-7269-1000
600-6729
600-7228
600-6695-01
600-6619-01
600-6618
280-5009-01
601-11050
420-6769-01
105-5435
000-P00416-W
012-P00408
600-7247-500
610-0650-0007
610-0650-0004
FZR-0020-01
SGM-2675X
600-6664-02

220-5775
509-6036

421-6690-01
421-6690-06
421-6690-03
421-6690-05
421-6690-04
421-6119-91
421-6120-93

DESCRIPTION

HEX BLT W/S BLK M8 x 80
FLT WSHR BLK 85-22 X 1.6
M SCR TH BLK M4 x 10
HEX NUT M6

SPR WSHR M6

FLT WSHR 6.5-20 X 1.6

HEX BLT W/S BLK M8 x 20
HEX BLT W/S BLK M8 X 50
M SCR PH W/FS M4 x 10

M SCR TH BLK M4 x 8
HEX NUT M8

SPR WSHR M8

M SCR TH CRM M4 X &
FLT WSHR CRM 44-16 x 1.6
CRG BLT BLK M6 x 50
TMP PRF SCR TH BLK M4 x 12
FLT WSHR BLK 4.4-16 x 1.6

CARTON BOX 70

VOL CONT B-5K OHM

VOL CONT B-5K OHM (TOCOS)

KEY MASTER FOR 220-5575

KEY BAG

FUSE 64 x 30 10000MA 125V

ASSY LAN CABLE 1000CM

AC CABLE CONNECT TYPE 15A

AC CABLE CONNECT TYPE 15A

AC CABLE CONNECT TYPE USA 15A
AC CABLE CONNECT TYPE FOR UK
AC CABLE CONNECT TYPE FOR EXP
CORD CLAMP 21

CLEANING KIT

OWNERS MANUAL FZR DX ENG

GD DRIVE BRKT STD

M SCR PH W/FS M4 % 16

TAP SCR #2PH 4 X 8

CABLE SCSI ST-L TYPEZ2 500MM

GD SOFT KIT FZR ASIA

GD SOFT KIT FZR

POP CARD FZR ENG
POLYETHYLENE BAG 240 x 370
WIRE HARN EARTH W/LUG M6

NOT USED

VOL CONT B-10K OHM W/BD

SW MICRO MATSUSHITA AM51615A7

STICKER 120V
STICKER 110V
STICKER 220V
STICKER 240V
STICKER 230V
STICKER FCC
STICKER SEGA USA

— 184 —

(D-3/3)

NOTE

<Taiwan>
<Taiwan>
<USA>
<Hong Kong>
<Others>

<Asia>
<Others>

<Taiwan>
<Others>

<AC 120V Area>
<AC 110V Area>
<AC 220V Area>
<AC 240V Area>
<AC 230V Area>
<USA>

<USA>



(2) ASSY ROLLING BASE (FZR-1000) (D-1/3)

Details of part “B”

from 9P connector side) from the fixed tie base.
2. Adjust so that the wire is not tightly pulled when

rotating the steering wheel.

EARTH WIRE

TIE BASE +TIE BELT
1. Attach the tie belt in the position of 150 & 10 (300

NOTES:

. 43 N-m_(440Kgf -cm)

@3: 122 N-m (1240Kgf -cm)

Fastening Torque:

38 (39
25

SEE A

— 185 —



(2) ASSY ROLLING BASE (FZR-1000)

ITEM NO.

O 00O Ul W+

101
102
103
104

PART NO.

FZR-1050
FZR-1200
FZR-2000
FZR-2100
FZR-2500
FZR-3000
FZR-3050
FZR-4000
FZR-4100
FZR-4200
FZR-4300
FZR-4400
FZR-0001
FZR-0002
FZR-0003
FZR-0004
FZR-0012
FZR-0014
FZR-0015
FZR-1001
FZR-1002
FZR-1003
FZR-1004
FZR-1005
FZR-1006
FZR-1007
FZR-1008
FZR-1009
FZR-1010
FZR-1011
FZR-1012
FZR-1013
FZR-1014
FZR-1015
FZR-1018
FZR-2009
FZR-2010
TTR-2010
601-6450
FZR-1019
FZR-1022
FZR-1023
FZR-2004

601-11313
100-5112
280-5257
601-0460

DESCRIPTION NOTE

AC UNIT

ASSY MONITOR STAND
ASSY COCKPIT

ASSY SEAT

ASSY STEERING

ASSY PILLAR BASE
ROLL VR UNIT

ASSY MAIN BD

ASSY XFMR

ASSY AUDIO AMP

ASSY 170 BD

ASSY HUB

FRONT SIDE SASH L
FRONT SIDE SASH R
FRONT COVER L

FRONT COVER R

FRONT GUARD MAT
HANDLE SPACER RING
CTRL PNL PLATE CENTER
BELT CLAMP

IDLER PULLEY S8M 22
IDLER COLLAR

IDLER SUPPORT

PILLAR LID UPPER
PILLAR LID LOWER
BLIND MAT

REAR PILLAR PANEL
MECHA COVER

REAR SIDE SASH L
REAR SIDE SASH R
FENCE L

FENCE R

STICKER FENCE L
STICKER FENCE R
STICKER MECHA COVER
COCKPIT MAT HOLDER
COCKPIT LOWER COVER
GEAR HOLDER 110

GEAR 110

WIRE HOLDER

STICKER CAUTION FRONT L
STICKER CAUTION FRONT R
COCKPIT FRONT COVER

TIMING BELT 300 S8M 2152 OPEN
BEARING 17 (NSK 6003ZZ)

TIE BASE TA158

PLASTIC TIE BELT 100MM

— 186 —

(D-2/3)



(2) ASSY ROLLING BASE (FZR-1000)

ITEM NO.

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221
222
223
225
226
227
228
229
230
231
232
233
234
235

301

PART NO.

000-T00408-0B
030-000880-SB
068-852216-0B
FAS-200005
060-S01400
060-F01400
030-000825-S
060-F00800
050-H01000
060-S01000
060-F01000-0B
030-0008A0-S
000-P00408-W
000-P00416-W
068-441616-0B
000-P00425-W
000-T00410-0B
030-001020-SB
FAS-650018
050-H01200
060-S01200
060-F01200
000-F00310
000-T00408-0C
000-P00410-S
028-A00408-P
000-P00408
060-S00400
060-F00400
050-H00400
000-P00305-S
000-P00508
060-S00500
060-F00500

600-6972-0300

(D-3/3)

DESCRIPTION NOTE
M SCR TH BLK M4 X 8
HEX BLT W/S BLK M8 X 80
FLT WSHR BLK 85-22 x 1.6
HEX SKT H CAP SCR B 0Z M14 x 40
SPR WSHR M14

FLT WSHR M14

HEX BLT W/S M8 X 25
FLT WSHR M8

HEX NUT M10

SPR WSHR M10

FLT WSHR BLK M10

HEX BLT W/S M8 x 100

M SCR PH W/FS M4 x 8

M SCR PH W/FS M4 X 16
FLT WSHR BLK 4.4-16 x 1.6
M SCR PH W/FS M4 x 25

M SCR TH BLK M4 x 10
HEX BLT W/S M10 x 20
STP RING BLK OZ H35
HEX NUT M12

SPR WSHR M12

FLT WSHR M12

M SCR FH M3 x 10

M SCR TH CRM M4 X 8

M SCR PH W/S M4 x 10
SET SCR HEX SKT CUP P M4 x 8
M SCR PH M4 x 8

SPR WSHR M4

FLT WSHR M4

HEX NUT M4

M SCR PH W/S M3 %X 5

M SCR PH M5 X 8

SPR WSHR M5

FLT WSHR M5

WIRE HARN EARTH ID5 0300MM

—187 —



(3) AC UNIT (FZR-1050)

ITEM NO.

W DN

101
102
103

104
105

106
107
108
109

201
202
203
204
205

301
302
303
304

PART NO.

FZR-1051
421-8202
421-7468-02

214-0202
270-5081
280-0417

509-5453-91-V-B
512-5046-10000
512-5046-5000
601-0460
310-5029-F20
310-5029-G20
450-5126
450-5135
450-5133
450-5134

000-P00408-W
000-P00416-W
060-S00400
060-F00400
050-H00400

FZR-60019
FZR-60020
FZR-60021
FZR-60022

DESCRIPTION

AC BRKT
STICKER EARTH MARK
STICKER C.P W/PIC

AC INLET PANEL TYPE

NOISE FILTER 20A

TERMINAL BINDING POST BLACK
NOT USED

SW ROCKER J8 V-B

C.P 10000MA CE UL

C.P 5000MA CE UL

PLASTIC TIE BELT 100 MM
SUMITUBE F F 20MM

SUMITUBE F G 20MM

MAGNET CONTACT S-NIOCX
MAGNET CONTACT S-NIOCX AC 120V
MAGNET CONTACT S-NIOCX AC 200V
MAGNET CONTACT S-NIOCX AC 230V

M SCR PH W/FS M4 x 8
M SCR PH W/FS M4 % 16
SPR WSHR M4

FLT WSHR M4

HEX NUT M4

WH AC UNITO01
WH AC UNITO02
WH AC UNITO03
WH AC UNIT04

— 188 —

NOTE

<Taiwan>
<Others>

<AC 110 — 120V Area>
<AC 220 — 240V Area>

<Taiwan>
<USA>
<Korea>
<Others>



(D-1/2)

(4) ASSY MONITOR STAND (FZR-1200)

(wo-36M0//2) W-NZZ onbio] Bulusiseq smaiog (91) (9) 2 @@/
(wo-4BY0P21) W-Npe ) :enbio) Bulusise (£02) M810S yLIN “| - INR
‘310N

S o

S

P ———1

I T WL T 1

.V, Hedjosjeleq

X=X NOI133S




(4) ASSY MONITOR STAND (FZR-1200)

ITEM NO.

O 00O Ul W+

101
102
103

201
202
203
204
205
206
207
208
209
210
212
213
214
215
216

PART NO.

FZR-1230
FZR-1240
FZR-1261
FZR-1201
FZR-1202
FZR-1203
FZR-1204
SPG-2505
DYN-1270
SLC-1130
FZR-1205
FZR-1206
FZR-1211
FZR-1212
FZR-1209
FZR-1210
FZR-1213
FZR-1214

100-5436
601-6172
601-9173

030-000860-SB
068-852216-0B
000-T00410-0B
068-441616-0B
028-A00408-P
000-P00408-W
FAS-200049
060-S01400
060-F01400
000-P00408-WB
050-H00800
000-F00408
060-S01200
060-F01200
000-P00512-WB

DESCRIPTION

STEERING VR UNIT

ASSY STEERING MOTOR
CONTROL PANEL COVER
MONITOR STAND

HANDLE SHAFT FZR
HANDLE EXTENSION COLLAR
STEERING VR BASE

PULLEY 60 S5M

STOPPER KEY

ADJUST RING

SHAFT COVER LOWER
MOTOR COVER LOWER
UNDER SIDE COVER L
UNDER SIDE COVER R
CONTROL PANEL BEAM
HANDLE EXTENSION SHAFT
CONTROL PANEL STAY L
CONTROL PANEL STAY R

BEARING 30 (NTN UCUP206)
GEAR 48
TIMING BELT (150 S5M 475)

HEX BLT W/S BLK M8 x 60

FLT WSHR BLK 85-22 X 1.6

M SCR TH BLK M4 x 10

FLT WSHR BLK 4.4-16 x 1.6

SET SCR HEX SKT CUP P M4 x 8
M SCR PH W/FS M4 x 8

HEX SKT H CAP SCR B 0Z M14 X 25
SPR WSHR M14

FLT WSHR M14

M SCR PH W/FS BLK M4 X 8
HEX NUT M8

M SCR FH M4 x 8

SPR WSHR M12

FLT WSHR M12

M SCR PH W/FS BLK M5 x 12

— 190 —

NOTE

(D-2/2)



(5) STEERING VR UNIT (FZR-1230)

ITEM NO.

1
2

101
101
102
201

301

PART NO.

FZR-1231
601-7945

220-5484
220-5753
310-5029-F20
028-A00306-P

600-6866

DESCRIPTION NOTE

STEERING VR BRKT
GEAR 20

VOL CONT B-5K OHM

VOL CONT B-5K OHM (TOCOS)
SUMITUBE F F 20MM

SET SCR HEX SKT CUP P M3 X 6

WIRE HARN ASSY HANDLE MECHA VR

—191 —



(D-1/2)

(6) ASSY STEERING MOTOR (FZR-1240)

’ ) ’

,/@ [0 A 207 A80C

(7T
00/

Juswiyoeny
Aresodwa |

—192 —



(6) ASSY STEERING MOTOR (FZR-1240)

ITEM NO.

O 00O Ul W+

101

201
202
203
204
205
206
207
208

PART NO.

FZR-1241
FZR-1242
FZR-1243
FZR-1244
ASK-3502
ASK-3503
SPG-2453
SPG-2454
SPG-2504

350-5448-01

050-H00800
060-S00800
060-F00800
030-000820-S
068-852216
030-000830-S
028-A00408-P
065-S01250-Z

DESCRIPTION NOTE
STEERING MOTOR BASE

STOPPER SHAFT

STOPPER RUBBER

STEERING MOTOR BRKT

MOTOR SPACER

MOTOR COLLAR

KEY 4 X 4 X 40

MOTOR SHAFT COLLAR

PULLEY 20 S5M

SERVO MOTOR 500W NEW

HEX NUT M8

SPR WSHR M8

FLT WSHR M8

HEX BLT W/S M8 x 20

FLT WSHR 85-22 X 1.6

HEX BLT W/S M8 X 30

SET SCR HEX SKT CUP P M4 X 8
STP RING BLK OZ S12

—193 —

(D-2/2)



(7) ASSY COCKPIT (FZR-2000) (D-1/2)

25

5| 5| 5| 5

ro == e,

ONU .-
o O Ol o

< | o 3| <

AR RO

el €| g| €

[ = Z| =| =

| —| LO -~

o .N.

™| w0 o

< =~ Y«

& & NCIOIE

Opposite Side

(1)
O
@)
O,
9

—194 —



(7) ASSY COCKPIT (FZR-2000)

ITEM NO.

© 0N - W —

10
11
12
13
14

101
102
103
104
105

201
202
203
204
205
206
207
208
209
210
211
212
213
214

301
302

PART NO.

SPG-2200

FZR-2001

FZR-2002
FZR-2003
FZR-2005
FZR-2006
FZR-2007
FZR-2008
FZR-2011

FZR-2012
FZR-2013
FZR-2014
TTR-3205

100-5240
100-5435
601-11144
310-5027-1503
280-5009-01

FAS-300001
000-T00408-0C
020-001020-0Z
060-S01000
060-F01000
FAS-200050
060-S01200
060-F01200
050-H01400
060-S01400
FAS-200051
000-P00408
060-S00400
060-F00400

FZR-60047
600-6972-1000

DESCRIPTION

ASSY ACCEL&BRAKE
COCKPIT FRAME

FLOOR MAT COCKPIT
FOOTREST

REAR SHAFT BRKT
REAR SHAFT

REAR SHAFT HOUSING
WASHER

STICKER COCKPIT SIDE L
STICKER COCKPIT SIDE R
SIDE SASH L

SIDE SASH R

FLT 145-36 x 3.2

BEARING FAI30 (NTN UCPE206D)
BEARING 25 (NTN UCPE205)
SHOCK ABSORBER SSF

INSL SUT TUBE ID 15

CORD CLAMP 21

HEX BLT CRM W/FS M8 x 20

M SCR TH CRM M4 x 8

HEX SKT CAP SCR BLK 0Z M10 x 20
SPR WSHR M10

FLT WSHR M10

HEX SKT CAP SCR BLK OZ M12 x 30
SPR WSHR M12

FLT WSHR M12

HEX NUT M14

SPR WSHR M14

HEX SKT CAP SCR BLK OZ M10 x 30
M SCR PH M4 x 8

SPR WSHR M4

FLT WSHR M4

WH COCKPITO01
WIRE HARN EARTH ID5 1000MM

— 195 —

NOTE

(D-2/2)



(8) ASSY ACCEL&BRAKE (SPG-2200) (D-1/2)

— 196 —



(8) ASSY ACCEL&BRAKE (SPG-2200)

ITEM NO.

O 00O Ul W+

101
102

104
105
106

201
202
203
204
205
206
207
208
209
210

301

PART NO.

SPG-2201
SPG-2202
SPG-2203
SPG-2204
SPG-2205
SPG-2206
SPG-2207
SPG-2208
SPG-2209
SPG-2210
SPG-2211
SPG-2212
SPG-2213
SPG-2214
SPG-2215
SPG-2216
SPG-2217
SPG-2219
SPG-2220
SPG-2221

100-5263
220-5484
220-5753
601-7944
310-5029-F15
280-0419

028-A00304-P
020-000520-0Z
000-P00420
000-P00508-W
000-T00408-0C
FAS-450005
000-P00405
FAS-000001
050-H00500
060-F00400

600-6840

DESCRIPTION

BASE

ACCEL PEDAL
BRAKE PEDAL
ACCEL SPRING
BRAKE SPRING
SHAFT

ACCEL GEAR
BRAKE GEAR
NEUTRAL STOPPER
VR PLATE ACCEL
VR PLATE BRAKE
AMPL GEAR

GEAR SHAFT
STOPPER

RUBBER CUSHION
COVER

VR COVER

GEAR STAY

WSHR

NEUTRAL STOPPER D

BEARING 12(OILES 80F-1212)
VOL CONT B-5K OHM

VOL CONT B-5K OHM
GEAR 15

SUMITUBE F F15MM
HARNESS LUG

SET SCR HEX SKT CUP P M3 x 4
HEX SKT H CAP SCR BLK M5 x 20
M SCR PH M4 X 20

M SCR PH W/FS M5 x 8

M SCR TH CRM M4 x 8

SPR PIN BLK OZ 6 x 10

M SCR PH M4 X 5

M SCR TH CRM M3 X 6

HEX NUT M5

FLT WSHR M4

WIRE HARN ACCEL&BRAKE

—197 —

NOTE

(D-2/2)



(9) ASSY SEAT (FZR-2100) (D-1/2)

= =
<~ N
(]
o~ [an]
N
o) -
(e
~ &
=< ~
&
I
S| O
) e
o) O
S S| S
x> ™ 0 |»n N| ~=
o) N~
2 = =
1]
(c®
S e\.a*o E| €
N N ~ ) & T | -
s 8— = =
D) [e] | —
O~ = A P
N [ —| M
> N ~
=
S ..
= ®

Fastening Torque
@)




(9) ASSY SEAT (FZR-2100)

ITEM NO.

O 00O Ul W+

101
102
103
104
105
106
107
108
109
110
111
112
113

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220

301
302
303

PART NO.

FZR-2101
FZR-2102
FZR-2103
FZR-2104
FZR-2105
FZR-2106
FZR-2107
FZR-2108
FZR-2109
SPG-2409
DUT-2202
DUT-2203
DUT-2206
FZR-2110
SPG-2411
SPG-2410
STC-1607
STC-1608
STC-1609
INY-1302-B

280-5297
130-5162-01
280-5009-01
280-5275-SR10
601-6563-188
601-6563-100
209-0023
601-0460
601-11309
601-11310
601-11330
601-11162-01
601-6231-D050

FAS-290001
060-S00800-0B
060-F00800-0B
000-T00408-0C
030-000820-S
000-P00410-W
030-000855-S
068-852216
030-000850-S
000-T00408-0B
000-T00516-0B
012-P00412
060-F00400
050-H00800
FAS-290036
060-S01000-0B
060-F01000-0B
000-T00616-0B
000-P00408
060-S00400

600-6774-016
600-6774-017
FZR-60060

(D-2/2)

DESCRIPTION NOTE
SEAT BASE

SEAT SLANT TRAY

SEAT BELT BASE

SEAT BELT CATCH BASE
SEAT BELT CATCH COVER
SEAT FRAME

SEAT REAR COVER

SEAT BASE SIDE COVER L
SEAT BASE SIDE COVER R
CABLE BEAR BRKT
UPPER SEAT

LOWER SEAT

SAFETY GUARD F
SAFETY GUARD R
RUBBER PLATE

PROTECT RUBBER

SP MOUNT BRKT
SPEAKER NET L

SPEAKER NET R

MASK CUSHION SIDE

SCRIVET 8 1K31

GULL BOX SPEAKER 160HM 8W
CORD CLAMP 21

CORD CLAMP SR10

BUSH 24T

BUSH 24T

CONN CLOSED END
PLASTIC TIE BELT 100 MM
SEAT RAIL LONG L

SEAT RAIL LONG R

SEAT BELT

SEAT BELT CATCH W/TUBE
EDGING NEW TYPE

HEX SKT SCR BH BLK M8 X 20
SPR WSHR BLK M8

FLT WSHR BLK M8

M SCR TH CRM M4 x 8

HEX BLT W/S M8 x 20

M SCR PH W/FS M4 x 10

HEX BLT W/S M8 X 55

FLT WSHR 85-22 X 1.6

HEX BLT W/S M8 x 50

M SCR TH BLK M4 x 8

M SCR TH BLK M5 X 16

TAP SCR #2 PH 4 x 12

FLT WSHR M4

HEX NUT M8

HEX SKT SCR BH BLK M10 x 20
SPR WSHR BLK M10

FLT WSHR BLK M10

M SCR TH BLK M6 X 16

M SCR PH M4 X 8

SPR WSHR M4

WIRE HARN SPEAKER EXT

WIRE HARN SEAT EXT
WH SEAT BELT

— 199 —



(10) ASSY STEERING (FZR-2500) (D-1/3)

< _.

= =

/ + cC

/ g3

/ "6 g’

/ =

/ w o

/ TS

// % oy

/ ol
<

\
\

®
S

.
7%\

7N A\

Red
Blue
Yellow
Green
Orange
Black
White
Brown
Purple
White

1]
12
(3}

1
2
3

S
52
3 <
£ 3
(&)

onnector 3P

white

@ Pin Connection
comeato @) <75
Connect to @ <:|

Connect to @ <:IC

NS
@\‘Q\)m)_zi

%
NER
N

I
Vi =oi

%
<003 ))))

— 200 —



(10) ASSY STEERING (FZR-2500)

ITEM NO.

O 00O Ul W+

PART NO.

FZR-2501
FZR-2502
FZR-2503
FZR-2504
FZR-2505
FZR-2506
FZR-2507
FZR-2508
FZR-2509
FZR-2510
FZR-2511
FZR-2512
FZR-2513
FZR-2515
FZR-2516
FZR-2517
FZR-2518
FZR-2519
FZR-2520
FZR-2521
FZR-2522
FZR-2523
FZR-2524
FZR-2525
FZR-2526
FZR-2527
FZR-2528
FZR-2529
FZR-2530
FZR-2531
FZR-2532
FZR-2533
FZR-2534
FZR-2535
FZR-2536
FZR-2537
FZR-2538
FZR-2539
FZR-2540
FZR-2541
FZR-2542
FZR-2543
FZR-2544
FZR-2545
FZR-2546
FZR-2547
FZR-2548
350-5580

FZR-2549
FZR-2550

DESCRIPTION

HANDLE

STEERING COVER FRONT
STEERING COVER REAR
STEERING BELLOWS
GEAR 77

BOOST PANEL

SUB BOOST PANEL

SUB BOOST HOLDER
STEERING SHAFT BASE
STEERING BASE A
STEERING BASE B
STEERING STAND L
STEERING STAND R
CENTERING BASE
CENTERING SHAFT
CENTERING COLLAR
CENTERING SPRING A
PADDLE L

PADDLE R

PIN L

PIN R

PADDLE SHAFT A
PADDLE SHAFT B
PADDLE STOPPER PIN
PADDLE SPRING
STOPPER SHAFT
STOPPER RUBBER

SW ADJUST PLATE
BUSH

CENTERING SPRING B
HEX SPACER

BOOST BUTTON BASE B
BEARING COLLAR
INSULATION SHEET
HANDLE COLLAR
BELLOWS PLATE A
BELLOWS PLATE B
COVER STAY A

COVER STAY B

COVER STAY L

COVER STAY R
PADDLE COVER L
PADDLE COVER R
SLIDE PLATE L

SLIDE PLATE R

BOOST BUTTON PLATE
SUB BOOST STAY
GEAR 105

CORD CLAMP STAY
SPONGE SHEET

— 201 —

NOTE

(D-2/3)



(10) ASSY STEERING (FZR-2500)

ITEM NO.

101
102
103
104
105
106
107
108
109
110
111
112
113
114
115

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221
222
223

301
302
303
304
305

PART NO.

509-6035
509-5524-01
220-5775
509-6036
100-5365-0803
100-5102
280-6622-40080
601-6563-48
280-5008
280-5275-SR10
280-0419
310-5029-D15
310-5029-G20
280-5257
601-0460

028-A00304-P
028-A00404-P
000-P00510-W
000-P00408-W
000-P00412-WB
FAS-000125
000-P00420-W
000-P00316-W
000-P00306-W
000-T00406-0B
FAS-000124
FAS-200053
050-F00500
020-000520-0Z
060-S00500-0B
031-000410-0B
050-F00400
060-S00400-0B
FAS-600019
020-000412-0Z
020-000408-0Z
060-S00400
060-F00400

FZR-60057X
FZR-60058X
FZR-60059
600-6972-0150
FZR-60046

(D-2/3)

DESCRIPTION NOTE
SW OBSA-60UMQ-B-1TLED-B-12V
PUSH BUTTON SW BLUE

VOL CONT B-10K OHM W/BD

SW MICRO MATSUSHITA AM51615A7
OILES BEARING &0F 0803

BEARING 9 NSK F699ZZ

SPACER TUBE

BUSH 24T

CORD CLAMP 15

CORD CLAMP SR10

HARNESS LUG

SUMITUBE F D 1sMM

SUMITUBE F G 20MM

TIE BASE TA1S8

PLASTIC TIE BELT 100 MM

SET SCR HEX SKT CUP P M3 x 4
SET SCR HEX SKT CUP P M4 X 4
M SCR PH W/FS M5 % 10

M SCR PH W/FS M4 x 8

M SCR PH W/FS BLK M4 X 12

M SCR PH W/SMALL FS BLK M4 x 14
M SCR PH W/FS M4 x 20

M SCR PH W/FS M3 X 16

M SCR PH W/FS M3 % 6

M SCR TH BLK M4 X 6

M SCR TH BLK M4 x 4

HEX SKT H CAP SCR CRM M4 x 10
FLG NUT M5

HEX SKT H CAP SCR BLK M5 x 20
SPR WSHR BLK M5

CRG BLT BLK M4 X 10

FLG NUT M4

SPR WSHR BLK M4

SPR WSHR BLK D=8.5 Mb

HEX SKT H CAP SCR BLK OZ M4 x 12
HEX SKT CAP SCR BLK OZ M4 X 8
SPR WSHR M4

FLT WSHR M4

WH HANDLEO1

WH HANDLEO2

WH HANDLEO3

WIRE HARN EARTH ID5 0150MM
WH MONITOR BOX08

— 202 —



(D-1/2)

(11) ASSY PILLAR BASE (FZR-3000)

( 9 epIs ausoddo

)

— 203 —



(11) ASSY PILLAR BASE (FZR-3000)

ITEM NO.

O 00O Ul W+

101

201
202
203
204
205
206
207

301

PART NO.

FZR-3100
FZR-3001
FZR-3002
FZR-3003
FZR-3004X
FZR-3005X
FZR-3006
FZR-3007
FZR-3008

280-5009-01

030-000820-S
030-000850-S
068-852216
030-000870-S
030-0008A0-S
050-H00800
060-S00800

FZR-60050

DESCRIPTION NOTE
ASSY SUBCABI BASE

FRONT PILLAR

REAR PILLAR

REAR PILLAR SUPPORT

STICKER REAR PILLAR L

STICKER REAR PILLAR R

STICKER PILLAR LOWER L

STICKER PILLAR LOWER R

CUSHION SPONGE PILLAR

CORD CLAMP 21

HEX BLT W/S M8 x 20
HEX BLT W/S M8 x 50
FLT WSHR 85-22 X 1.6
HEX BLT W/S M8 x 70
HEX BLT W/S M8 x 100
HEX NUT M8

SPR WSHR M8

WH BILLBOARDO1

— 204 —

(D-2/2)



(12) ASSY SUBCABI BASE (FZR-3100) (D-1/2)

0SS

&

OO

|

|
|
S|

&

— 205 —



(12) ASSY SUBCABI BASE (FZR-3100)

ITEM NO.

N O Ul W

102
103
104
105
106

201
202
203
204
206
207
208

301
302
304
305
306
309

PART NO.

FZR-3200
STR-1070
FZR-3101
FZR-3102
FZR-3103
FZR-3104
253-5460-01

280-5009-01
209-0023
601-0460
130-5097
220-5575
280-6658

050-H00800
060-S00800
068-852216
030-000820-S
000-P00408-W
011-T03512
000-T00408-0B

FZR-60036
FZR-60052
600-7269-0200
FZR-6001
FZR-6002
FZR-60079

DESCRIPTION NOTE
ASSY ROLLING MECHA

FAN UNIT

BASE

WOOFER BAND

LOCKING TONGUE

CABLE COVER

AIR VENT BLACK

CORD CLAMP 21

CONN CLOSED END

PLASTIC TIE BELT 100 MM
SPEAKER BOX SUPER WOOFER
CAM LOCK MASTER W/0O KEY
EDGE HOLDER EH-14U

HEX NUT M8

SPR WSHR M8

FLT WSHR 85-22 X 1.6
HEX BLT W/S M8 x 20
M SCR PH W/FS M4 x 8
TAP SCR TH 35 x 12

M SCR TH BLK M4 x 8

WH BASE14

WH WOOFER

ASSY LAN CABLE 0200CM
ASSY WIRE BASE DC
ASSY WIRE BASE AC

WH BASE23

— 206 —

(D-2/2)



(13) BASE (FZR-3101)

ITEM NO.
1

101
102

201
202
203

PART NO.
FZR-3101-A

601-11312
601-5882

030-000616-S
068-652016
050-H01600-0B

DESCRIPTION

BASE BLANK

CASTER 50(TAKIGEN K-300H]-50)
LEG ADJUSTER (TAKIGEN C-280-2)

HEX BLT W/S M6 X 16

FLT WSHR 6.5-20 % 1.6
HEX NUT BLK M16

— 207 —

NOTE



(D-1/2)

ASSY ROLLING MECHA (FZR-3200)

iSilswsfisy

&
&)
&

o

q
&
&

)
&
&

— 208 —



(14) ASSY ROLLING MECHA (FZR-3200)

ITEM NO.

© 00N Ul W+

101
102
103
104
105
106
107
108
109

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219

301

PART NO.

FZR-3250
FZR-3201
FZR-3202
FZR-3203
FZR-3204X
FZR-3205
FZR-3206
FZR-3207
FZR-3208
FZR-3209
FZR-3210
FZR-3211
FZR-3212
FZR-3213
FZR-3214
FZR-3215
FZR-3216
FZR-3217
FZR-3218
FZR-1003
SPG-2505
ASK-3606
DYN-1270
SPA-2011
TX-2017
440-WS0047-EG
FZR-3219
SLC-0006

100-5112
100-5070
601-11328
601-11311
209-0023
601-0460
211-5409
211-5410
481-5510
481-5511

030-000820-S
068-852216
FAS-200048
050-H00800
060-F00800
028-C00412-P
030-000612-S
FAS-500046
060-S01000
060-F01000
030-000812-S
030-001020-S
065-S032H0-Z
065-S020S0-Z
020-000850-0Z
068-652016
020-000530-0Z
060-S00500
028-C00512-P

FZR-60053

DESCRIPTION

ASSY ROLLING MOTOR
ROLL MOTOR BASE A
ROLL MOTOR BASE B
DRIVE PULLEY S8M 22
DRIVE SHAFT

DRIVE SHAFT COLLAR
TENSIONER SHAFT
TENSIONER ARM
TENSIONER ARM SUPPORT
ARM SPRING HOLDER
SPRING HOLDER

IDLER

SPRING IDLER SHAFT
ADJUST IDLER BRKT
ADJUST IDLER SHAFT
ADJUST IDLER STAY
ADJUST IDLER HOLDER
MOTOR BASE BRKT L
MOTOR BASE BRKT R
IDLER COLLAR

PULLEY 60 S5M

KEY 5 X 5-105

STOPPER KEY

KEY 5 X 49

COMP SPRING

STICKER W FINGER GEAR ENG
DRIVE SHAFT COLLAR BRAKE
FLAT WASHER 84-25 x 2

BEARING 17 (NSK 6003ZZ)
BEARING 15 (NSK 6002ZZ)
TIMING BELT 150 HP S5M 600
BRAKE BXH-08-10 24V

CONN CLOSED END

PLASTIC TIE BELT 100 MM

AMP S. SPRESSOR CONN 172006-1
CONTACT 170284-1

DIODE DSA12T(SANYO)

DIODE 1S1887A(TOSHIBA)

HEX BLT W/S M8 x 20

FLT WSHR 85-22 X 1.6

HEX SKT CAP SCR BOZ S=80 M8 x 80
HEX NUT M8

FLT WSHR M8

SET SCR CH CUP P M4 x 12

HEX BLT W/S M6 x 12

HEX NUT TYPE3 M10

SPR WSHR M10

FLT WSHR M10

HEX BLT W/S M8 x 12

HEX BLT W/S M10 X 20

STP RING BLK OZ H32

STP RING BLK OZ S20

HEX SKT H CAP SCR BLK OZ M8 x 50
FLT WSHR 6.5-20 % 1.6

HEX SKT H CAP SCR BLK OZ M5 x 30
SPR WSHR M5

SET SCR CH CUP P M5 x 12

WH CLUTCH

— 209 —

NOTE

(D-2/2)



(15 ASSY ROLLING MOTOR (FZR-3250)

ITEM NO. PART NO. DESCRIPTION
1 FZR-3251 ROLLING MOTOR BRKT
2 ASK-3502 MOTOR SPACER
3 ASK-3503 MOTOR COLLAR
4 SPG-2453 KEY 4 x 4 x 40
5 SPG-2454 MOTOR SHAFT COLLAR
6 SPG-2504 PULLEY 20 S5M
101 350-5448-01 SERVO MOTOR 500W NEW
201 030-000830-S HEX BLT W/S M8 x 30
202 060-F00800 FLT WSHR M8
203 028-A00408-P SET SCR HEX SKT CUP P M4 x 8
204 065-S01250-Z STP RING BLK OZ S12

—210—



(16) FAN UNIT (STR-1070)

E> -:%
5 4
0 Connector

Position

(Y () FLow_
oy 5 Y~ N
© { (]
I
A C |
ITEM NO. PART NO. DESCRIPTION NOTE

1 105-5340-01 FAN BRKT LONG
101 260-0011-02 AXTAL FLOW FAN AC100V 50-60HZ
102 601-8543 FAN GUARD
201 000-P00312-W M SCR PH W/FS M3 X 12

—211 —



(17) ASSY WIRE BASE DC (FZR-6001)

This is comprised of the following wire harnesses. ASSY drawing is not available.

ITEM NO.

101

303
304
305
306
307
308
309
311
312
313
315
317
319
320
325
326
327
328

PART NO.

601-0460

FZR-60025
FZR-60026
FZR-60027
FZR-60028
FZR-60029
FZR-60030
FZR-60031
FZR-60033
FZR-60034
FZR-60035
FZR-60037
FZR-60062
FZR-60064
FZR-60068
600-7141-200
FZR-60073
FZR-60074
600-7009-2500

DESCRIPTION NOTE

PLASTIC TIE BELT 100 MM

WH BASEO03

WH BASE04

WH BASEO05

WH BASE06

WH BASE07

WH BASE08

WH BASE09

WH BASE11

WH BASE12

WH BASE13

WH BASE15

WH BASE17

WH BASE19

WH BASE20

CABLE JVS TYPE A-B 200CM
WH BASE21

WH BASE22

ASSY RGB CA D-SUB 15P 2500MM

(18) ASSY WIRE BASE AC (FZR-6002)

This is comprised of the following wire harnesses. ASSY drawing is not available.

ITEM NO.

101

301
302
316
318

PART NO.

601-0460

FZR-60023
FZR-60024
FZR-60038
FZR-60063

DESCRIPTION NOTE

PLASTIC TIE BELT 100 MM
WH BASEO01
WH BASEO02

WH BASE16
WH BASE18

—212 —



(19 ROLL VR UNIT (FZR-3050)

ITEM NO.

1
2

101

102

201

301

PART NO.

FZR-3051
601-7945

220-5484
220-5753
310-5029-F20
028-A00306-P

FZR-60054

DESCRIPTION

ROLL VR BRKT
GEAR 20

VOL CONT B-5K OHM

VOL CONT B-5K OHM (TOCOS)
SUMITUBE F F 20MM

SET SCR HEX SKT CUP P M3 X 6

WH ROLL VR

—213—

NOTE



(IeM=Y

i

@
n'?
@
@ @ (206\,/205\
\L/\L/
across the diagonal lines.




(20) ASSY MAIN BD (FZR-4000)

ITEM NO.

1
2

101
102
104
105
106
107

201
202
203
204
205
206

302
303
304
305
306

PART NO.

FZR-4001
842-02DD511U
842-02DD511E
842-04DD511E
APC-4002

400-5397-01
400-5421-07512
280-5009-01
280-0419
601-7467
601-0460

000-P00416-W
011-F00312
011-T03512
000-P00406-W
011-T03516
000-P00308-W

FZR-60011X
FZR-60012
FZR-60013
FZR-60014
FZR-60069

DESCRIPTION

WOODEN BASE MAIN BD
ASSY TRF FZR USA
ASSY TRF FZR EXP
ASSY TRF FZR ASIA

SW REGU BRKT

SW REGU FOR JVS VA

SW REGU LCA75S-12

CORD CLAMP 21

HARNESS LUG

L-LOCK BK

PLASTIC TIE BELT 100 MM

M SCR PH W/FS M4 X 16
TAP SCR #1 FH 3 x 12
TAP SCR TH 35 x 12

M SCR PH W/FS M4 x 6
TAP SCR TH 35 X 16

M SCR PH W/FS M3 x 8

WH MAIN BD01
WH MAIN BD02
WH MAIN BD03
WH MAIN BD04
WH MAIN BD05

—215—

(D-2/2)
NOTE

<USA>
<Others>
<Asia>



(21) ASSY XFMR (FZR-4100)

ITEM NO.

1
2

101

102
103
104
105
106
107

201
202
203
204
205
206

301
302
303
304
305

Do not wire across the diagonal lines.

PART NO.

FZR-4101
421-6595-08

560-5510-V
560-5511-V
560-5394
839-1160
280-5009-01
280-0419
514-5028
514-5036-10000

000-P00416-W
068-441616
011-P00325
011-F00312
011-T03512
011-P00316

FZR-60001X
FZR-60002
FZR-60003
FZR-60004
FZR-60005

DESCRIPTION

WOODEN BASE XFMR
STICKER 10A

XFMR 100-120V 100V10A WB
XFMR 220-240V 100V10A WB
XFMR 100V 14V105A WB

DC TERMINAL BD

CORD CLAMP 21

HARNESS LUG

FUSE HOLDER 1P W/COVER
FUSE 64 x 30 10000MA 125V

M SCR PH W/FS M4 x 16
FLT WSHR 4.4-16 x 1.6
TAP SCR PH 3 x 25

TAP SCR #1 FH 3 x 12
TAP SCR TH 35 X 12
TAP SCR #1 PH 3 x 16

WH XFMRO01
WH XFMRO02
WH XFMRO03
WH XFMR04
WH XFMRO05

— 216 —

NOTE

<AC 100 — 120V Area>
<AC 220 — 240V Area>



(22) ASSY AUDIO AMP (FZR-4200)

ITEM NO.

1

101
102
103
104
105

201
202
203

301
302
303
304
305
306

(207
&/

(02X

O OO .
mg/ ° I
: 00

@ @ (107)838-13475 Setings

/]

Do not wire across the diagonal lines.

PART NO.

FZR-4201

838-13475
838-11651-01
280-5009-01
280-0419
211-5305

011-P00325
011-F00312
011-T03512

FZR-60006
FZR-60007
FZR-60008
FZR-60009
FZR-60010
FZR-60070

DESCRIPTION NOTE
WOODEN BASE AMP

PWR AMP 4CH & MIXER

LOWPASS AMP W/LARGE HEAT SINK
CORD CLAMP 21

HARNESS LUG

C JMPR SCKT (IMSA-9206H-GF)

TAP SCR PH 3 x 25
TAP SCR #1 FH 3 x 12
TAP SCR TH 35 X 12

WH AUDIO AMPO1
WH AUDIO AMP02
WH AUDIO AMP03
WH AUDIO AMP04
WH AUDIO AMP05
WH AUDIO AMPO06

—217 —



(23) ASSY 1/0 BD (FZR-4300)

ITEM NO.
1

101
102
103
104
105
106
107
108
109

201
202
203
204
205

301
302
304

Do not wire across the diagonal lines.

PART NO.
FZR-4301

837-13844-02
838-13843-01
838-14174
838-12912-01
400-5421-03024
839-1148
280-5009-01
280-0419
601-7467

011-T03516
011-P00325
011-F00312
011-T03512
000-P00308-W

FZR-60015X
FZR-60016
FZR-60018

DESCRIPTION NOTE

WOODEN BASE I/0

170 CONTROL BD 2 W/0 232C DOG
DRIVE BD FZR

SERVO MOTOR DRIVE BD MIDI
SERVO MOTOR DRIVE BD NEW
SW REGU LCA30S-24

4A DC SSR BD NH4P

CORD CLAMP 21

HARNESS LUG

L-LOCK BK

TAP SCR TH 35 X 16
TAP SCR PH 3 x 25
TAP SCR #1 FH 3 x 12
TAP SCR TH 35 X 12

M SCR PH W/FS M3 x 8

WH 170 BD01

WH I/0 BD02
WH 1/0 BD04

—218 —



(24) ASSY HUB (FZR-4400)

102

NIO

D

\ a

00O

Do not wire across the diagonal lines.

ITEM NO. PART NO.

1 FZR-4401

2 FZR-4402

3 FZR-4403
101 601-11071-IS
102 601-8956-01
103 280-0419
104 280-5009-01
201 011-T03512
202 011-F03512
203 011-F00312
301 FZR-60071

DESCRIPTION NOTE
WOODEN BASE HUB

HUB HOLDER

CUSHION SPONGE

SW HUB PCI FX-08IS
EARTH OUTLET WK3001W
HARNESS LUG

CORD CLAMP 21

TAP SCR TH 35 % 12
TAP SCR FH 35 x 12
TAP SCR #1 FH 3 x 12

WH HUBO1

—219—



(25) ASSY MONITOR BOX (FZR-1100) (D-1/2)

— 220 —



(25) ASSY MONITOR BOX (FZR-1100)

ITEM NO.

O 00O Ul W+

101
102
103
104
105

201
202
203
204
205
206
207
208
209
210
211
212

301
310
311

PART NO.

FZR-1150X
FZR-1105
FZR-1106
FZR-1107
FZR-1108
FZR-1110
FZR-1111
FZR-1112
FZR-1113-01
FZR-1102
280-5112
280-5113
280-5114
FZR-1114
440-DS0013XEG

130-5156-01
200-5955
601-11329-0440
601-11329-0560
601-8412-50

000-T00425-0B
068-441616-0B
068-552016
000-P00416-WB
030-000835-SB
000-P00530-W
000-P00430-S
050-F00600
000-P00308-W
000-P00512-W
060-F00800
050-F00400

FZR-60039
FZR-6003
600-7194-911000

(D-2/2)

DESCRIPTION NOTE
ASSY SUB MONITOR BOX
MONITOR BEAM UPPER

MONITOR BEAM LOWER
MONITOR BEAM PLATE

MONITOR MASK

INST BASE

SPEAKER BRKT

MONITOR ADJUST PANEL
STICKER PLAY INSTRUCTION ENG
MONITOR BOX LID

BUSH FOR TV

COLLAR FOR TV

SPACER 6.4-25 X 2

MASK BLIND BRKT

STICKER D MONITOR ENG

SPEAKER BOX 8OHM 20W VAl
ASSY CLR DSPL 29TYPE AUTO
PACKING TAKIGEN FC779-3-4 0440
PACKING TAKIGEN FC779-3-4 0560
EDGING

M SCR TH BLK M4 x 25
FLT WSHR BLK 4.4-16 X 1.6
FLT WSHR 5.5-20 X 1.6

M SCR PH W/FS BLK M4 x 16
HEX BLT BLK W/S M8 x 35
M SCR PH W/FS M5 x 30

M SCR PH W/S M4 x 30
FLG NUT M6

M SCR PH W/FS M3 x 8

M SCR PH W/FS M5 x 12
FLT WSHR M8

FLG NUT M4

WH MONITOR BOXO01

ASSY WIRE MONITOR BOX DC
ASSY RGB CA D-SUB15P EXT1000MM

— 221 —



(26) ASSY SUB MONITOR BOX (FZR-1150X) (D-1/2)

_0
_ <
=
_9
|_
S | 5
re] 6l &
el re]

] I
fﬁ] [rﬁ
| —— 4

— 222 —



(26) ASSY SUB MONITOR BOX (FZR-1150X)

ITEM NO.
1
2
3

101
102
104

201
202
203

PART NO.

FZR-1151
DYN-2115
FZR-1154

280-5009-01
280-0419
253-5460-01

011-T03512
011-F00312
000-T00425-0B

DESCRIPTION

MONITOR BOX
NUT PLATE M8
SIDE COVER BRKT

CORD CLAMP 21
HARNESS LUG
AIR VENT BLACK

TAP SCR TH 35 x 12

TAP SCR #1 FH 3 x 12
M SCR TH BLK M4 x 25

— 223 —

NOTE

(D-2/2)



(27) ASSY WIRE MONITOR BOX DC (FZR-6003)

This is comprised of the following wire harnesses. ASSY drawing is not available.

ITEM NO. PART NO. DESCRIPTION NOTE
101 601-0460 PLASTIC TIE BELT 100 MM
302 FZR-60040 WH MONITOR BOX02
303 FZR-60041 WH MONITOR BOXO03
304 FZR-60042 WH MONITOR BOX04
305 FZR-60043 WH MONITOR BOXO05
311 FZR-60075 WH MONITOR BOX09
312 FZR-60076X WH MONITOR BOX10

— 224 —



(28) ASSY SW PLATE L (FZR-1280)

ITEM NO.

1
2

101
102
103
104
105
106

301

PART NO.

FZR-1281
FZR-1282

509-5779-RE
509-5779-BL
509-5779-YE
509-5779-GR
509-0161
601-0460

600-6817-042

DESCRIPTION NOTE

SW PLATE L
STICKER SW PLATE L

SW PB W/LAMP 6V RED

SW PB W/LAMP 6V BLUE

SW PB W/LAMP 6V YELLOW
SW PB W/LAMP 6V GREEN
SW PB TYPE 1T YEL W/LAMP
PLASTIC TIE BELT 100 MM

WIRE HARN VR SW

— 225 —



(29) ASSY SW PLATE R (FZR-1290)

ITEM NO.

N OOl Wi+~

101
102

201
202
203
204
205
206

301
302
303

)
9
®
~)
)

a
\
¢
\

PART NO.

FZR-1291
FZR-1292-01
FZR-1293
FZR-1294
FZR-1295
837-14399
FZR-1297-01

509-5329
280-0419

050-U00400
060-F00400
012-P00308
000-P00320-W
FAS-000128
000-P00408-W

FZR-60061
FZR-60077
FZR-60078

DESCRIPTION NOTE
SW PLATE R

STICKER SW PLATE R ENG

MEMORY SLOT BASE

MEMORY SLOT HOLD BRKT

MEMORY BD BASE DX

MEMORY CARD I/F MC BD

STICKER MEMORY CAUTION ENG

PUSH BUTTON SW 1T RED
HARNESS LUG

UNUT M4

FLT WSHR M4

TAP SCR #2 PH 3 X 8

M SCR PH W/FS M3 % 20
M SCR PH W/FS M2 x 18
M SCR PH W/FS M4 x 8

WH MOTION STOP

WH MEM CARDO1
WH MEM CARDO02

— 226 —



(30) ASSY COINCHUTE TOWER (FZR-1400) (D-1/2)

\\
|] /
A A
| ]|
> <

L1 0 JOC
= () s

\L/

o J

SECTION A-A ~ %

— 227 —



(30) ASSY COINCHUTE TOWER (FZR-1400)

ITEM NO.

=W N =

101

102

103

104

105
106
107
108

201
202
203

301
302
303
304

305

PART NO.

FZR-1401
FZR-1450
VOF-0460
105-5171
105-5172
DP-1167

421-7501-02

220-5237-92-04
220-5237-92-05
220-5237-92-06
220-5237-92-37
220-5237-92-09
220-5237-92-08

220-5574

220-5575

310-5029-F20

280-5009-01
280-5275-SR10
601-5525-027
601-0460

000-P00408-W
030-000820-SB
060-F00800-0B

FZR-60048
FZR-60049
FZR-60065
600-6455-02

600-6972-0150

DESCRIPTION

COINCHUTE TOWER
SW UNIT

CARD UNIT TWIN R
CHUTE PLATE SINGLE
CHUTE PLATE DOUBLE
TNG LKG

Locally supplied
STICKER 6.3V 0.15A
Locally supplied

ASSY C.C 2DR TAIWAN NT$10
ASSY C.C 2DR HONG KONG $1
ASSY C.C 2DR MALAYSIA 50CENT
ASSY C.C 2DR SINGAPORE $1
ASSY C.C 2DR KOREA 100W
ASSY C.C 2DR AUSTRALIA $1
Locally supplied

CAM LOCK W/KEYS

Locally supplied

CAM LOCK MASTER W/O KEY
Locally supplied

SUMITUBE F F 20MM

Locally supplied

CORD CLAMP 21

CORD CLAMP SR10

BUSH 1.2T

PLASTIC TIE BELT 100 MM

M SCR PH W/FS M4 x 8
HEX BLT W/S BLK M8 x 20
FLT WSHR BLK M8

WH COINCHUTEO01

WH COINCHUTEO02

WH COINCHUTEO03

WIRE HARN C.C DOOR SINGLE
Locally supplied

WIRE HARN EARTH ID5 0150MM

— 228 —

(D-2/2)

NOTE

<Others>
<USA>
<Others>
<USA>
<Others>
<USA>

<Taiwan>
<Hong Kong>
<Malaysia>
<Singapore>
<Korea>
<Australia>
<USA>
<Others>
<USA>
<Others>
<USA>
<Others>
<USA>

<Others>
<USA>



(31) SW UNIT (FZR-1450)

‘0o

FRONT REAR WOOFERR

r TEST SERVICE DEMAG

00 Q

(o)

ITEM NO. PART NO. DESCRIPTION NOTE

1 FZR-1451 SW BRKT
2 421-11650-91 STICKER SW UNIT FZR

101 509-5028 SW PB 1M

102 220-5754 VOL CONT B5KOHM

103 601-0042 KNOB 22 MM

104 601-0460 PLASTIC TIE BELT 100 MM

105 310-5029-F20 SUMITUBE F F 20MM

301 600-6373-53 WIRE HARN TEST&SERVICE LEFT

302 600-7076-055 WIRE HARN VOL LEFT YE

303 600-7076-065 WIRE HARN VOL RIGHT BL

304 600-6873-064 WIRE HARN SVOLUME 1P

— 229 —



(32) CARD UNIT TWIN R (VOF-0460) (D-1/2)

@ma.\.

— 230 —



(32) CARD UNIT TWIN R (VOF-0460) (D-2/2)

ITEM NO. PART NO. DESCRIPTION NOTE

1 CKT-0401 CARD R/W BASE TWIN

2 CKT-0422 CARD R/W COVER TWIN R
3 CKT-0403 LOCKING TONGUE NARROW
4 253-5512 CARD GUIDE

5 CKT-0404 PLATE STAY

6 CKT-0408 LOCK BRKT S

7 CKT-1307 STUD PLATE

8 VOF-0451 CARD R/W BRKT FOR VOF
9 CKT-0409 SPACER RING

10 CKT-0406 GATE

11 CKT-0407 INSULATOR PLATE CKT

12 VOF-0452 INSULATOR PLATE VOF

101 220-5575 CAM LOCK MASTER W/0 KEY

102 601-11082 CARD R/W UNIT

103 280-5277 CORD CLAMP 18

201 000-P00308-W M SCR PH W/FS M3 x 8

202 FAS-000065 M SCR FH BLK M26 X 8

203 065-E00500 E RING 5MM

204 068-652016 FLT WSHR 6.5-20 % 1.6

205 050-F00400 FLG NUT M4

206 000-F00308 M SCR FH M3 x 8

301 VOF-60050 WH CARD R/W

— 231 —



(33) METER UNIT (FZR-1460)

ITEM NO.

1
2
3

101

201

PART NO.
FZR-1461
421-9168-01
HOT-1007
220-5643-01

000-P00308-W

220-5643-02

DESCRIPTION

METER BRKT

STICKER COIN METER

LID COIN CNTR

NOT USED

MAG CNTR DC5V 6P WH MZ-674-D04

M SCR PH W/FS M3 x 8
NOT USED

MAG CNTR DC5V 6P YE MZ-674-D05

— 232 —

SEA

NOTE

<Others>
<USA>

<Others>
<USA>

<USA>



(39 ASSY FLOOR FRONT (FZR-3800)
3C
\2/ \2/

o [ o o
0 | @ @ 0

ITEM NO. PART NO. DESCRIPTION NOTE
1 FZR-3801 FLOOR FRONT
2 FZR-3802 SENSOR BRKT A
3 FZR-3803 SENSOR BRKT B
4 FZR-3804 WATER PROOF SPONGE
101 370-5071-02 BEAM SENSOR(R-9382D-12)
102 280-5009-01 CORD CLAMP 21
103 280-5275-SR10 CORD CLAMP SR10
104 601-6231-D050 EDGING NEW TYPE
201 000-T00408-0B M SCR TH BLK M4 x 8
202 000-P00316-WB M SCR PH W/FS BLK M3 X 16
203 050-H00300 HEX NUT M3
301 FZR-60056 WH SENSOR RX

— 233 —



(D-1/2)

(35) ASSY FLOOR R (FZR-3820)

¢ ¢ ¢

10¢ A\ C0C A E0C

14 14 14

10¢ A\ C0C A\ E0C

— 234 —



(35) ASSY FLOOR R (FZR-3820)

ITEM NO. PART NO. DESCRIPTION

1 FZR-3821 FLOOR RIGHT

2 FZR-3822 FLOOR SASH A

3 FZR-3823 FLOOR SASH B

4 FZR-3824 FLOOR SASH C

5 FZR-3825 FLOOR MAT

6 FZR-3826 FLOOR HOOK PLATE

7 FZR-3827 LOCKING HOOK
201 031-000516-0C CRG BLT CRM M5 X 16
202 050-F00500 FLG NUT M5
203 068-552016 FLT WSHR 5.5-20 % 1.6
204 000-P00416-W M SCR PH W/FS M4 % 16
205 030-000620-S HEX BLT W/S M6 X 20
206 060-F00600 FLT WSHR M6

— 235 —

(D-2/2)



(36) ASSY FLOOR L (FZR-3840) (D-1/2)

o
203 Y 203 Y 201
2

— 236 —



(36) ASSY FLOOR L (FZR-3840)

ITEM NO.

SO W+

201
202
203
204

PART NO.

FZR-3841
FZR-3822
FZR-3823
FZR-3824
FZR-3825
FZR-3826

031-000516-0C
050-F00500
068-552016
000-P00416-W

DESCRIPTION NOTE

FLOOR LEFT

FLOOR SASH A
FLOOR SASH B
FLOOR SASH C
FLOOR MAT

FLOOR HOOK PLATE

CRG BLT CRM M5 X 16
FLG NUT M5

FLT WSHR 5.5-20 % 1.6
M SCR PH W/FS M4 x 16

— 237 —

(D-2/2)



(37) ASSY FLOOR REAR (FZR-3860)

0%

=3 [=!

( | |

ITEM NO. PART NO. DESCRIPTION NOTE
1 FZR-3861 FLOOR REAR
2 FZR-3802 SENSOR BRKT A
3 FZR-3803 SENSOR BRKT B
4 FZR-3804 WATER PROOF SPONGE
101 370-5071-01 BEAM SENSOR(L-9382-12)
102 280-5009-01 CORD CLAMP 21
103 280-5275-SR10 CORD CLAMP SR10
201 000-T00408-0B M SCR TH BLK M4 x 8
202 000-P00316-WB M SCR PH W/FS BLK M3 X 16
203 050-H00300 HEX NUT M3
301 FZR-60055 WH SENSOR TX

— 238 —



(38) ASSY ROOF FRAME (FZR-3900) (D-1/2)

— 239 —



(38) ASSY ROOF FRAME (FZR-3900)

ITEM NO.

S © 000N U W

101

102

201
202
203
204
205
206
207
208
209

210
211

301

PART NO.

FZR-3901
FZR-3902
FZR-3903
FZR-3904
FZR-3905
FZR-3906
FZR-3907
FZR-3908
FZR-3909
253-5457

FZR-3910
421-7501-17

390-6659-20EX
280-5275-SR10

030-000880-S
030-000820-S
060-F00800
030-000616-S
060-F00600-0B
000-P00408-W
000-T00412-0B
068-441616-0B
050-F00400

050-H00600-0B
060-S00600-0B

FZR-60051

DESCRIPTION

LIGHT BOX UPPER
ROOF FRAME L

ROOF FRAME R

PIPE HOLDER REAR A
PIPE HOLDER REAR B
TOP JOINT BRKT
BLIND PLATE

PIPE HOLDER FRONT A
PIPE HOLDER FRONT B
FL HOLDER

Locally supplied

PIPE HOLDER FRONT C
STICKER FL 20W
Locally supplied

ASSY FL20W EX W/CONN HIGH S CE
Locally supplied
CORD CLAMP SR10

HEX BLT W/S M8 X 80
HEX BLT W/S M8 % 20
FLT WSHR M8

HEX BLT W/S M6 X 16
FLT WSHR BLK M6

M SCR PH W/FS M4 X 8
M SCR TH BLK M4 X 12
FLT WSHR BLK 4.4-16 X 1.6
FLG NUT M4

Locally supplied

HEX NUT BLK M6

SPR WSHR BLK M6

WH BILLBOARDO02

— 240 —

(D-2/2)

NOTE

<Others>
<USA>

<Others>
<USA>

<Others>
<USA>

<Others>
<USA>



(39 ASSY LIGHT BOX LOWER (FZR-3950)

— 241 —

‘ -‘ v \ |
| o Q = ol|
| | I
® ) ® ®
ITEM NO. PART NO. DESCRIPTION NOTE
1 FZR-3951 LIGHT BOX LOWER
2 253-5457 FL HOLDER <Others>
Locally supplied <USA>
3 421-7501-17 STICKER FL 20W <Others>
Locally supplied <USA>
101 390-6659-20EX ASSY FL20W EX W/CONN HIGH S CE <Others>
Locally supplied <USA>
102 280-5275-SR10 CORD CLAMP SR10
201 000-P00430-W M SCR PH W/FS M4 X 30 <Others>
Locally supplied <USA>
301 FZR-60067 WH BILLBOARDO3




